

NO.WRD/WDXI/SDIII/TECH/W.F.45/2023/2023-24/328

. Dated:-13/02/24

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Providing flood control measures to the nallah at Kanote - Sakharwal in V.P. Shiroda of Ponda Taluka.

SAMPLE SENT BY: AE, SD IV, WD XI, WRD, Ponda- Goa.

NAME OF THE AGENCY

TESTING PERIOD

07 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	TARGET STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
1.1	F.45/11/2023						155.56		No. WRD/WD XI/ SD IV/ W.F 551/630/2023-24. DATED: 07-02-2024.
	F.45/12/2023	31-01-2024	7/2/2024	Foundation Ch. 0.00 m to 50.00 m	1.2.4	140 kg/cm2	151.11	151.11	
	F.45/13/2023						146.67		
1.2	F.45/14/2023						146.67		do
	F.45/15/2023	31-01-2024	7/2/2024	Foundation Ch. 0.00 m to 50.00 m	1.2.4	140 kg/cm2	151.11	149.63	
	F.45/16/2023						151.11		
2.1	F.45/17/2023						151.11		do
	F.45/18/2023	1/2/2024	8/2/2024	Foundation Ch.50.00 m to 100.00 m	1.2.4	140 kg/cm2	155.56	148.15	
	F.45/19/2023						137.78		
2.2	F.45/20/2023						151.11		do
	F.45/21/2023	1/2/2024	8/2/2024	Foundation Ch.50.00 m to 100.00 m	1.2.4	140 kg/cm2	151.11	149.63	
	F.45/22/2023						146.67		
3.1	F.45/23/2023						160.00		do
	F.45/24/2023	2/2/2024	9/2/2024	Foundation Ch.100.00 m to 175 m	1.2.4	140 kg/cm2	142.22	151.11	
	F.45/25/2023						151.11		
3.2	F.45/26/2023						146.67		do
	F.45/27/2023	2/2/2024	9/2/2024	Foundation Ch.100.00 m to 175 m	1.2.4	140 kg/cm2	151.11	148.15	
	F.45/28/2023						146.67		
4.1	F.45/29/2023						142.22		do
	F.45/30/2023	6/2/2024	13-02-2024	Horizontal middle band	1.2.4	140 kg/cm2	155.56	149.63	
	F.45/31/2023						151.11		
4.2	F.45/32/2023						146.67		do
	F.45/33/2023	6/2/2024	13-02-2024	Horizontal middle band	1.2.4	140 kg/cm2	151.11	146.67	
	F.45/34/2023						142.22		

JUNIOR ENGINEER.

ASSISTANT ENGINEER

NO.WRD/WDXI/SDIII/TECH/W.F.45/2023/2023-24/340

. Dated:-17/02/24

GOVERNMENT OF GOA

SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Providing flood control measures to the nallah at Kanote - Sakharwal in V.P. Shiroda of Ponda Taluka.

SAMPLE SENT BY: AE, SD IV, WD XI, WRD, Ponda- Goa.

NAME OF THE AGENCY

TESTING PERIOD

07 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPOTION	TARGET STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
5	F.45/62/2023						151.12		No. WRD/WD XI/ SD IV/
	F.45/63/2023	10/2/2024	17-02-2024	Horizontal Top band	1.2.4	140 kg/cm2	151.11	149.63	W.F 551/ 651 /2023-24.
	F.45/64/2023						146.67		DATED: 17-02-2024.

JUNIOR ENGINEER.

ASSISTANT ENGINEER